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Inspection Certification
Customer Skywalk Stand Rev. 1.2 - 28.06.2013
Testlocation Bad Gronenbach 125N Messungenauigkeit
Date 19.10.16
Bending 5000 Temp./humi. ]20,1° - 44%
Line-Manufacturer Liros
Articel DC35 Line diameter
Req. strength 350 N
Material Dyneema Color rose
length of seam - mm Kind of seam |NZZ
Description/Norm Bending test confirm EN 926-1 & LTF 91/09
Results
Max. strength unbended 341,0 N|97,4 % from req. Strength
Max. strength Test 1 388,0 N|110,9 %
Max. strength Test 2 404,0 N|115,4 %
Max. strength Test 3 373,0 N|106,6 %
Test Result average 388,3N Result with MU
Test Result minimum 373,0N 360,5 N
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Bad Gronenbach, den 20.10.2016

EAPR GmbH

Test laboratory for Parachute- and Paraglidersystems




